

111 MIG

411 7/116

216

2/416

AII

ZAIL ZAIL

7/116

2416

2416

24115

2/116 2916

2/416 2/416

7/111 2/116 2/116 2/116

7/110 2/110 2/110 ZANG

ZAR ZAUN

2/116 2/116 2/116 2/116 2/116

2/110 2/110 2/110

74H 2716

2/116 2/116 2/116

7/116 2/116 2/116

2116

24115

TEST REPORT

2/16 2116

2/11(1) 2/11(1) 2/11(1)

2/116

2/4116) 2/4116) 2/4116) 2/4116)

2/116

74HL

AII

AIR

7/116

7116

2/116

24116

2/116 2/116

2/110 2/110 2/110

2/4116 2/4116 2/4116

2/116 2/116

ZALL Report No: 232016025288 **Applicant: SHANGHAI FIRST-TRUST INTERNATIONAL CO., LTD**

Zhejiang Academy of Science and Technology for Inspection and Quarantine

本版告切接收数字人然字井盆公室局存换 THIS REPORT IS WELD ONLY AFTER SIGNED BY THE AUTHORIZED SIGNER AND WITH THE STAMP OF THE LAD



2110

ZAHK

2/410 2/110 2/110

2/11(1) 2/11(1) 2/11(1)

7/116

2/4016 2/4016

74116 74116

2/116

7/116 7/116 7/116

2/416 2/416 2/416

Zhejiang Academy of Science and Technology for Inspection and Quarantine No. 555, 3rd Jianshe Road, Xiaoshan District, Hangzhou, Zhejiang China Chemical Safety Analysis Laboratory TEL/FAX: 0571-83527200/83527216

> Report No: 232016025288 Date: 2016-06-17

2416

Z416

2/110

7/116

7/416

2416

7/116

2/116

7/116

ZAUG

7/110 2/110 2/110

2/110 2/110 2/110 2/110

ZAUN

2/116 2/116 2/116

7/116

2/116

Sample information	Sample Name:	Nylon Mesh		
	Specifications:	nylon mesh for tea bags		
	Brand Name:	Iris peacock		
	ID:	/		
	Sample Quantity:	20 PCS		
Client information	Applicant:	SHANGHAI FIRST-TRUST INTERNATIONAL CO.,LTI		
	Address:	8th Floor ,No.1 Kangqiaodong Rd.Pudong,Shanghai,China		

The following information supplied by the client:

The following information confirmed by ZAIQ:

	Sample Name:	Nylon Mesh				
Test Information	Test Photo:					
	Date of Sample Received:	2016-06-12	Test Period:	2016-06-12 ~2016-06-16		
	Judgment Method:	1. GB 16332-1996				
Conclusion	This report only pro the test results page	his report only provides experimental data and individual judgment, as shown in the test results page				

***End of the Page**

Note: The test report is only responsible for the sample mentioned above. And the report shall not be reproduced except in full, without written approval of the laboratory.

Z410
2
Z410

Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410
Z410<

本服告研授权数学大领学非常公寓监持级、THIS REPORT IS VALID ONLY AFTER SIGNED BY THE AUTHORIZED SIGNER AND WITH THE STAMP OF THE LAB



Zhejiang Academy of Science and Technology for Inspection and Quarantine No. 555, 3rd Jianshe Road, Xiaoshan District, Hangzhou, Zhejiang China Chemical Safety Analysis Laboratory TEL/FAX: 0571-83527200/83527216

> Report No: 232016025288 Date: 2016-06-17

2416

Z416

2/116

7/116

2/116 2/116 2/116

2/116 2/116 2/116

7/416 7/416 2/416 7/416

7/116

2/116

ZAUG ZAIL 7/416 7/416 7/416

7/110 2/110 2/110

2/110 2/110 2/110 2/110

2/110 2/110 2/110 2/110

2/116 2/116 2/116

7/116

ZANIS

Test Results:

ZAHK

2/410 2/110 2/410

2/11(1) 2/11(1) 2/11(1)

7/116

7/1161 7/1161 7/1161

7400 2400

AIL

116 2/116

2816

7/116

7/116 7/116 7/116

2/416 2/416 2/416

Test Items	Judgment Method	Conclusion
Evaporation Residue (4% Acetic Acid 60°C 30min)		PASS
Evaporation Residue(Hexane 20°C 1h)	GB 16332-1996	PASS
Consumption Of Potassium Permanganate (Water 60°C 30min)		PASS
Heavy Metal(Count As Lead) (4% Acetic Acid 60°C 30min)		PASS
Decolor Test (Soak)		PASS
Decolor Test (Buffet Oil)		PASS
Decolor Test (Ethanol)		PASS
Caprolactam		PASS

Remarks: 1. Pass=the results comply with the limits as set by the judgment method.

2. Specific results: refer to the next table.

*** End of the Page***

Note: The test report is only responsible for the sample mentioned above. And the report shall not be reproduced except in full, without written approval of the laboratory.

本服告切接股数字人物字非盖公章临弃资,THIS REPORT IS VALID ONLY AFTER SIGNED BY THE AUTHORIZED SIGNER AND WITH THE STAMP OF THE DAD



Zhejiang Academy of Science and Technology for Inspection and Quarantine No. 555, 3rd Jianshe Road, Xiaoshan District, Hangzhou, Zhejiang China Chemical Safety Analysis Laboratory TEL/FAX: 0571-83527200/83527216

Report No: 232016025288 Date: 2016-06-17

2/416

Z416

2/116

7/116

2/16

7/110 7/110

2/1161 2/1161 2/1162

7/416 7/416 2/416 7/416

7/116

2/116

2406 2406

2/916 2/110 7/110

2/110 2/116 Z/116

7/110 2/110 2/110

2/116

Z/H6

ZAUN

2/116 2/116 2/116

7/116

ZANIS

916

Test Results:

ZAHK

2/410 2/110 2/410

2/11(1) 2/11(1) 2/11(1)

7/116

7/1161 7/1161 7/1161

2/4016 2/4016

7400 2400

AIL

7116

74116 74116

2016

Alls

2816

7/116 7/116 7/116

2/416 2/416 2/416

Test Items		Test Method	Limit	Unit	Results
1	Evaporation Residue (4% Acetic Acid 60°C 30min)		30	mg/L	19
2	Evaporation Residue (Hexane 20°C 1h)		30	mg/L	<10
3	Consumption Of Potassium Permanganate (Water 60°C 30min)	GB/T 5009.60-2003	10	mg/L	<2
4	Heavy Metal(Count As Lead) (4% Acetic Acid 60°C 30min)	MAR .	1	mg/L	<1
5	Decolor Test (Soak)		Negative		Negative
6	Decolor Test (Buffet Oil)		Negative	-	Negative
7	Decolor Test (Ethanol)		Negative		Negative
8	Caprolactam	GB/T 5009.125-2003	15	mg/L	<2



AUTHORIZED SIGNATURE:

*** End of the Page*** *** End of the Report***

Note: The test report is only responsible for the sample mentioned above. And the report shall not be reproduced except in full, without written approval of the laboratory.